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CLIENT: Renewed Materials LLC 
  PO Box  55 

Cabin John, MD 20818 
 
 

Test Report No:  177:027876 Date:   November 04, 2009 
 
 
SAMPLE ID: Recycled composite surfacing material made from post industrial aluminum 

and  acrylic scrap. Bison 860 & Clear 500. 
    
DATE OF RECEIPT:  October 23, 2009 
 
TESTING PERIOD:  November 03, 2009 
 
AUTHORIZATION:  Client’s email 
 
TEST REQUESTED: The submitted sample was tested for Abrasion Resistance in accordance 

with the procedures outlined in ASTM C501-84 (02). 
 
TEST RESULTS:  Continued on page 2 
 
PREPARED BY:       SIGNED FOR AND ON BEHALF OF 
         SGS U.S. TESTING COMPANY INC. 
 
 

       
           
Robert Strzelecki, Technician     Frank Savino, Manager 
Building Materials Lab      Building Materials 
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Report No.: 177:027876 

Date: 11/04/09 
Page: 2 of 2 

CLIENT: Renewed Materials LLC 
 
 
RESULTS: 

 

 
 

ABRASION RESISTANCE 
ASTM C501-84 (02) 

 
 

Specimen Initial Weight Final Weight Wear Index 
 gm gm  
    

A 179.9126 179.6401 323 
B 194.4184 194.0769 258 
C 189.0864 188.7177 239 
D 207.5062 207.2506 344 
    

Avg.   291 
 
 
Notes: Sample ID: Recycled composite surfacing material made from post industrial aluminum and  

acrylic scrap. Bison 860 & Clear 500. 
H-22 wheels 
1000 gm weights 
1000 cycles 
Lab Environment: Temperature 23° C, Humidity 50 % 
Specimen Conditioning: 48 hours minimum 
 

 
******** 

End of Report 
 
 



 

                                                                                                                                                                 

 

 
 



 

                                                                                                                                                                 

 

 


